
Volume 4 
Final Facility Plan for the West and 
East Wastewater Treatment Plants 

May 31, 2013 

Revised to include a Negotiated Plan and Resubmitted June 9, 2017 



 

 

 
City‐County Administration Building 
1 Martin Luther King Blvd 
Evansville, IN 47708 

 

 

 

915 Main Street 
Evansville, IN 47708 

 

In Conjunction with 

American Structurepoint, Inc. 
915 Main Street, Suite 407 
Evansville, Indiana  47708 

Powers Engineering, Inc. 
915 Main Street, Suite 207 
Evansville, Indiana  47708 

Bernardin, Lochmueller & Associates, Inc. 
6200 Vogel Road 
Evansville, Indiana  47715 

RW Armstrong 
123 NW 4th Street, Suite 519 
Evansville, Indiana  47708 

Commonwealth Engineers, Inc. 
[...]
During wet‐weather conditions, the water velocity though the reactor causes the fixed film 
bacteria to be removed from the filter media, resulting in high effluent total suspended solids 
(TSS) concentrations and slow biological recovery. 



EXECUTIVE SUMMARY 

x  REP‐2016‐06‐30_Volume4.docx (WBG072612044515ATL) 

Conventional treatment has the lowest operation and maintenance costs due to the simplicity of 
operation and familiarity with the existing operators.  The expanded facilities that are constructed to 
treat wet‐weather flows could also be configured to provide redundancy to the existing equipment, 
which would improve reliability and maintenance flexibility.  The additional tank volumes could also 
be configured to provide biological nutrient removal to meet the anticipated phosphorous limit of 
1 milligram per liter.  Conventional treatment also provides the highest quality effluent of the 
options evaluated and would increase the dry‐weather capacity of the WWTP. 

The East WWTP analysis also evaluated the option of reactivating the abandoned chlorine 
contact tank and primary effluent (PE) outfall, which were used prior to the WWTP upgrades in 
the mid‐1970s.  Activation of the PE outfall would allow the Utility to meet the CSO Policy goals 
of primary equivalency and disinfection with a savings of $34.3 to $54.9 million compared to the 
capital cost to provide full secondary treatment. 

A range of peak wet‐weather capacities (40 mgd to 80 mgd) were evaluated at each WWTP as a 
means to mitigate CSOs.  The lower range (40 mgd) represents the nominal capacity that can be 
hydraulically conveyed through the facilities without significant piping modifications.  The upper 
range (80 mgd) is limited by the biological mass that can be sustained during current dry‐weather 
conditions, which can then be capable of providing secondary treatment during wet‐weather 
conditions.  Originally, the intent was to evaluate three capacities within the range (40 mgd, 
60 mgd, and 80 mgd).  However, during the process and hydraulic evaluations of the West 
WWTP, it became evident that the West WWTP could be expanded from 40 mgd to 45 mgd with 
minimal capital investments.  Moreover, similar evaluations of the East WWTP showed that 
68 mgd could be achieved using a primary effluent bypass without significant capital investment. 

The alternatives to expand the East WWTP to 60 mgd and 80 mgd also require the demolition of 
the existing solids storage facility.  The storage facility is currently used to store dewatered solids 
prior to landfill disposal or land application.  Removal of the solids storage facility would require 
changes to the Utility’s current approach to sludge management.  A summary of the capital costs 
for the various flow ranges and treatment technologies are summarized in Table ES‐1. 

Table ES-1  Total Capital Costs for WWTP Expansion by Treatment Technology 

 
Volume Treated in Typical Year  

(in millions of gallons) PE Bypassa,b 
Conventional 

Treatment BioCECc 

West WWTP     

40d 4,660 - $21,910,000 - 

45 6,594 - $22,163,000 - 

60 6,650 - $57,930,000 $48,470,000 

80 6,725e - $126,820,000 $108,610,000 

East WWTP     

40 5,883 $12,730,000 $47,001,000 - 

60f 5,950 - $97,610,000 $82,430,000 

68g 5,958 $21,182,000 - - 

80f 5,950 $58,696,000 $113,596,000 $107,576,00 
a The PE bypass options include the following treatment capacities: 40-PE bypass = 26 mgd secondary treatment/ 

14 mgd primary treatment; 68-PE bypass = 28 mgd secondary treatment/40 mgd primary treatment; 80-PE bypass = 
40 mgd secondary treatment/40 mgd primary treatment. 

b Capital costs do not include influent pumping.  Pumping facilities are accounted for in Bee Slough Alternatives Analysis 
estimates. 

c BioCEC was not considered for expanding treatment capacity to 40 mgd. 



EXECUTIVE SUMMARY 

REP‐2016‐06‐30_Volume4.docx (WBG072612044515ATL)  xi 

Table ES-1  Total Capital Costs for WWTP Expansion by Treatment Technology 
d The majority of costs to expand capacity to 40 mgd at the West WWTP are due to new headworks facilities. 
e Volume treated in the typical year with WWTP capacity at 80 mgd was estimated by linear extrapolation of West WWTP 

45 mgd and 60 mgd data points. 
f Capital costs do not reflect additional costs associated with altering the Utility’s solids handling process which, due the 

WWTPs’ interconnectedness, could affect both WWTPs.  A planning-level evaluation of the Utility’s solids handling 
process can be found in Appendix D of the Facility Plan. 

g Volume treated in the typical year with WWTP capacity at 68 mgd was estimated by linear interpolation of East WWTP 
60 mgd and 80 mgd data points. 

As the capacity of the WWTP increases, the frequency of operation at its peak capacity typically 
decreases due to the variability in the size and duration of wet‐weather events.  General 
collection system attributes may also affect this frequency.  Therefore, the costs for the various 
WWTP expansion options were compared to the benefits of additional CSO volume treated in 
the typical year, as determined by West and East system hydraulic modeling.  Figures ES‐1 and 
ES‐2 depict this comparison for the West and East WWTPs, respectively.  This analysis identified 
a “knee of the curve” at each WWTP or the inflection point at which investment of capital 
begins to result in less benefit (CSO volume treated in the typical year). 

At the West WWTP, the analysis showed that at a given capacity, neither treatment technology 
provides significant cost savings over the other from a cost‐per‐gallon‐treated perspective.  It 
also clearly shows that, regardless of treatment technology, the knee of the curve corresponds 
to a WWTP capacity of 45 mgd.  At the East WWTP, the analysis showed that treatment 
technology can provide significant cost savings, and that the knee of the curve is dependent 
upon the selected technology.  Similar to the West WWTP, there is little difference between 
conventional treatment and BioCEC from a cost‐per‐gallon‐treated perspective.  The cost‐
benefit curves associated with these two technologies are approximately linear.  However, the 
PE bypass option provides significant cost savings over conventional treatment and BioCEC and 
has a clear knee of the curve corresponding to WWTP capacity of 68 mgd. 

Figure ES-1  West WWTP Cost-Benefit Curve by Treatment Technology 

 

$0.00

$0.01

$0.02

$0.03

$0.04

$0.05

$0.06

$0.07

4000 5000 6000 7000

C
o
st
 p
er
 a
d
d
it
io
n
al
 g
al
lo
n
 t
re
at
ed

 (
$
/g
al
)

Volume Treated in Typical Year (MG)

Conventional Treatment BioCEC



EXECUTIVE SUMMARY 

xii  REP‐2016‐06‐30_Volume4.docx (WBG072612044515ATL) 

Figure ES-2  East WWTP Cost-Benefit Curve by Treatment Technology 

 

For each flow scenario incorporating the primary effluent bypass, the concentrations of 
biological oxygen demand (BOD), TSS, and ammonia were estimated for the blended primary 
and secondary effluent.  This analysis indicates that the blended effluent would routinely exceed 
the weekly and monthly National Pollutant Discharge Elimination System requirements for TSS 
and BOD.  While it would be possible for the primary effluent to meet the disinfection 
standards, it would not be able to achieve the secondary treatment standards for BOD and TSS 
concentrations, even when blended with secondary effluent.  The Utility could improve the 
quality of the primary effluent during wet‐weather events by storing or relocating the discharge 
of WWTP recycle flows and adding a coagulant and polymer to primary clarifiers.  Therefore, 
alternatives that incorporate the primary effluent bypass should seek to comply with bacterial 
water quality standards but not TSS and BOD requirements.  The Utility should continue to 
monitor the primary effluent concentrations of TSS and BOD and should implement reasonable 
measures to improve primary effluent quality. 

As a result of the analysis described above, the Recommended Plan for the East WWTP includes 
expanding to 68 MGD by means of PE bypass.  The Recommended Plan for the West WWTP 
includes expanding to 45 MGD by means of conventional treatment.  During negotiations with 
EPA, the following are changes were made which make up the Negotiated Plan: 

 Elimination of the Primary Bypass features at the West WWTP; instead, modification to the 
existing primary clarifiers are incorporated to increase hydraulic capacity by 5 MGD. 

 Elimination of the PE Bypass features at the East WWTP.  Instead, expand capacity to 
40 MGD by means of conventional activated sludge; and  

$0.00

$0.05

$0.10

$0.15

$0.20

$0.25

$0.30

$0.35

5500 5600 5700 5800 5900 6000

C
o
st
 p
er
 a
d
d
it
io
n
al
 g
al
lo
n
 t
re
at
ed

 (
$
/g
al
)

Volume Treated in Typical Year (MG)

Conventional Treatment PE Bypass BioCEC



EXECUTIVE SUMMARY 

REP‐2016‐06‐30_Volume4.docx (WBG072612044515ATL)  xiii 

 Construction of a wetland treatment system to treat volume from CSO 001, but eliminate 
infrastructure allowing the Utility to route wetland influent to the secondary treatment 
process at the East WWTP 

Table ES‐2 summarizes the recommended and selected plans. 

TABLE ES-2: Summary of Recommended and Selected Plans  
 Description Capital Cost 

(Million $) 

West WWTP   

Recommended 
Plan 

New headworks facility (screening, pumping, grit removal) with 
firm capacity of 45 MGD.  Plan also includes 5 MGD bypass 
around primary clarifiers, new RAS pumps, and new chemical 
feed/storage building for disinfection. 

22.16 

Negotiated Plan Do not utilize the 5 MGD bypass around the primary clarifiers.  
Otherwise, the negotiated Plan is the same as the 
Recommended Plan 

22.36 

East WWTP   

Recommended 
Plan 

Utilize PE Bypass to expand capacity to 68 MGD.  Rehab and 
expansion of existing chlorine contact tanks, along with new 
chemical feed/storage building and effluent sewer segment for 
disinfection.  Also includes new 65 MGD effluent pump station, 
and new forcemain from the CSO 001 wetland pump station to 
secondary treatment facilities at the East WWTP 

21.18 

Negotiated Plan Do not utilize PE Bypass.  Expand secondary treatment capacity 
to 40 MGD (new aeration basin, clarifier, two blowers, RAS/WAS 
system pumping system).  Also includes new UV disinfection 
system and modifications to existing contact tank/effluent sewer 
to accommodate UV hydraulics.  New 40 MGD effluent pump 
station. 

47.00 

 



SECTION 1 

REP‐2016‐06‐30_Volume4.docx (WBG072612044515ATL)  1‐1 

Introduction 
 

1.1 Objective 
In June 2011, the City of Evansville Water & Sewer Utility (Utility) entered into a Consent Decree 
with the United States and the State of Indiana (the Decree) that requires the Utility to develop 
and implement a capital plan to control sewer system overflows and to develop and implement 
measures to properly operate and maintain the sewer systems and wastewater treatment 
plants (WWTPs).  The required capital plan is referred to as the Integrated Overflow Control Plan 
(IOCP), which will include the Utility’s combined sewer overflow (CSO) Long‐term Control Plan 
(LTCP) and a Sanitary Sewer Remedial Measures Plan (SSRMP).  The objectives of the SSRMP and 
LTCP are to present remedies for sanitary sewer overflows (SSOs) and to reduce the frequency 
and duration of CSOs, respectively.  The IOCP, LTCP, and SSRMP can be found in Volumes 1, 2, 
and 3, respectively, of this report. 

IOCP analysis will identify the optimal combination of conveyance, storage, and treatment 
projects to mitigate CSOs and SSOs.  The treatment component of this evaluation is presented in 
this document, the Facility Plan for the West and East Wastewater Treatment Plants (Facility 
Plan).  The primary intent of this document is to identify the recommended improvements to 
increase the capacities of the West and East WWTPs and to provide a level of detail appropriate 
for comparison of alternatives and preparation of planning‐level cost estimates.  The Facility 
Plan also evaluates the lifecycle costs for the various alternatives, incorporating operation and 
maintenance (O&M) activities over the 40‐year planning horizon.  Preliminary engineering, 
which would include a validation of influent flows and loadings, optimization of concepts 
presented in this report, and a detailed survey of existing site conditions, should be conducted 
prior to implementation of any projects described in this report. 

Overall, this Facility Plan is intended to develop representative costs for expanding the WWTPs 
for three flow rate scenarios: 40, 60, and 80 million gallons per day (mgd).  The costs and 
benefits associated with these scenarios are incorporated into the overall system West and East 
Alternatives Analysis, which identifies the optimum combination of treatment and conveyance 
improvements for the West and East systems.  Additional expansion scenarios will be developed 
as needed to support respective alternatives analysis. 

1.2 Facility Plan Document Organization 
This Facility Plan is Volume 4 of the IOCP and includes the following sections: 

 Section 1, Introduction.  Section 1 summarizes the Utility’s requirements and objectives in 
compiling this document 

 Section 2, Approach.  Section 2 documents the basis of planning and includes 
considerations made regarding effluent limits, hydraulic and process modeling, cost 
estimation, and technology screening. 

 Section 3, West WWTP.  Section 3 describes the existing facilities at the West WWTP and 
documents the requirements for expanding each unit process at the West WWTP. 



SECTION 1 

1‐2  REP‐2016‐06‐30_Volume4.docx (WBG072612044515ATL) 

 Section 4, East WWTP.  Section 4 describes the existing facilities at the East WWTP and 
documents the requirements for expanding each unit process at the East WWTP. 

 Section 5, Recommended Plan – May 31, 2012.  Section 5 describes the recommended plan 
for each WWTP, as developed for submission to and review by EPA and IDEM on May 31, 
2012. 

 Section 6, Final Negotiated Plan – December 4, 2015.  Section 6 describes the final 
negotiated plan for each WWTP as agreed to by Evansville and EPA and IDEM.  

 Section 7, References.  Section 5 contains bibliographic references for the documents cited 
in this Facility Plan. 

1.3 Related Deliverables 
Appendixes B and C of the Decree list the tasks the Utility is required to complete to develop the 
IOCP and the associated completion schedule.  Table 1‐1 is an excerpt of Appendix B that lists 
the deliverables relevant to facility planning for the IOCP development, the deliverable status, 
and its relationship to facility planning.  

Table 1-1  Appendix B Excerpt for Facility Planning 

 Deliverable Due Date Status 
Relationship to Facility 

Planning 

6 Install baffles in the secondary treatment 
system clarifiers at the West WWTP 
(Consent Decree paragraph 20.b). 

April 30, 2011 Complete Intended to increase 
capacity of existing 
secondary clarifiers, which 
is a basis for planning. 

11 Submit report on capacity of clarifiers. November 1, 
2011 

Complete Documents current 
operational attributes of the 
West WWTP. 

12 Submit report evaluating the 
effectiveness of step feed and/or contact 
stabilization in the secondary aeration 
basins to maximize wet-weather flow 
through the secondary treatment at East 
WWTP and West WWTP (Consent 
Decree paragraph 19.a and 20.c). 

November 1, 
2011 

Complete Documents current 
operational attributes of the 
WWTPs. 

13 Submit stress test protocols that will 
identify the proposed revision to the 
Maximum Treatable Flow of the East 
WWTP and West WWTP. (Consent 
Decree paragraph 19.d and 20.d). 

November 1, 
2011 

Complete Documents a plan to 
identify revised capacities 
of unit process at the 
WWTPs. 

18 Submit Update to West CSS and East 
CSS characterization and hydraulic 
model including development of SSS 
Hydraulic model. 

November 30, 
2011 

Complete Documents the current 
condition and capacity of 
[...]
Main Required 

None None Approximately 4,700 LF of 36-inch force main 

Other None Modify existing influent 
pump discharge line 

Modify existing influent pump discharge line 

Construct new effluent pump station with wet 
well and dry well 



SECTION 3 

3‐8  REP‐2016‐06‐30_Volume4.docx (WBG072612044515ATL) 

The West WWTP currently has a firm pumping capacity of 40 mgd, and the existing force main is 
regularly subjected to flows and pressures associated with 37 mgd.  An initial capacity 
assessment was conducted on the effluent sewer, and it was determined that the sewer had a 
capacity of approximately 68 mgd.  Therefore, no conveyance improvements or expansions are 
needed for the 40‐mgd or 60‐mgd scenarios. 

Expanding effluent pumping capacity to 60 mgd would involve adding a redundant pump.  
Because the existing Headworks Facility is planned to be abandoned, the existing influent 
pump(s) could be repurposed for effluent pumping.  Therefore, minor piping modifications 
would be required to connect the existing influent pump(s) to the effluent force main.  In 
addition, the slide gate separating the existing influent and effluent wet wells would be opened, 
allowing disinfected effluent to enter both wet wells. 

Expanding effluent pumping capacity to 80 mgd would involve all modifications required for the 
60‐mgd expansion.  In addition, it would include constructing a new 20‐mgd effluent pump 
station and approximately 4,700 LF of force main. 

3.2.4.1 Cost	Estimates	

Cost estimates were prepared for all alternatives in accordance with the basis for cost 
estimating discussed in Section 2.2.  Total capital costs and NPV 40‐year O&M costs are 
summarized for each flow scenario in Table 3‐9.  More detailed estimates are presented in 
Appendix A. 

Table 3-9  Cost Summary of Effluent Pumping Expansion 

Flow 
Total Capital Cost  

($) 
NPV 40-year O&M 

($)  

40 mgd - - 

60 mgd - -  

80 mgd 28,173,000 1,308,000 

 

3.3 Alternatives Development 
Table 3‐10 summarizes the requirements and estimated costs to expand the West WWTP to 40, 
60, and 80 mgd.  The costs associated with these scenarios are incorporated into the overall 
West System Alternatives Analysis, which will identify the optimum WWTP capacity for the West 
System.  Preliminary site plans for the proposed improvements are shown in Figures 3‐1 
through 3‐3 for the three different flow scenarios. 

Table 3-10  West WWTP Expansion Summary 

 40 mgd 60 mgd 80 mgd 

Headworks    

Screening Required Two 40-mgd, 0.25-inch 
fine screens with 
washer/compactor 

Two 60-mgd, 0.25-inch fine 
screens with 
washer/compactor 

Four 40-mgd, 0.25-inch 
fine screens with 
washer/compactor 

Grit Removal 
Required 

Two 20-mgd vortex grit 
units with classifying, 
washing, and dewatering 
equipment 

Two 30-mgd vortex grit units 
with classifying, washing, 
and dewatering equipment 

Four 20-mgd vortex grit 
units with classifying, 
washing, and dewatering 
equipment 



SECTION 3 

REP‐2016‐06‐30_Volume4.docx (WBG072612044515ATL)  3‐9 

Table 3-10  West WWTP Expansion Summary 

 40 mgd 60 mgd 80 mgd 

Pumping Required Three 20-mgd pumps  Four 20-mgd pumps Five 20-mgd pumps 

Other Headworks Facility with 
wet-well/dry-well ~35 
feet deep 

Influent diversion 
structure (~15 feet by 
15 feet) with actuated 
sluice gates 

Headworks Facility with wet 
well/dry well ~35 feet deep 

Influent diversion structure 
(~15 feet by 15 feet) with 
actuated sluice gates 

Effluent splitter structure 
(~20 feet by 20 feet) with 
actuated plug valves 

Headworks Facility with 
wet well/dry well ~35 feet 
deep 

Influent diversion structure 
(~15 feet by 15 feet) with 
actuated sluice gates 

Effluent splitter structure 
(~20 feet by 20 feet) with 
actuated plug valves 

Secondary Treatment   

Additional Clarifier 
Capacity Required  

None One 150-foot-diameter 
secondary clarifier and 
piping 

Two 150-foot-diameter 
secondary clarifiers and 
piping  

Additional Aeration 
Capacity Required  

None One 0.625-MG aeration 
basin and piping 

Two 0.625-MG aeration 
basins and piping 

Additional Blower 
Capacity Required  

None Two blowers with 
9,300-scfm capacity, each 
(one duty/one standby) 

Two blowers with 10,480-
scfm capacity, each (one 
duty/one standby) 

Additional RAS/WAS 
Pumping Capacity 
Required 

Two centrifugal RAS 
pumps; 2,100 gpm ea. 

Two centrifugal RAS pumps; 
2,100 gpm each (for existing 
trains) 

Three RAS pumps; 4,000 
gpm, each (for new trains) 

Two centrifugal RAS 
pumps; 2,100 gpm each 
(for existing trains) 

Three RAS pumps; 
4,000 gpm, each (for new 
trains) 

Other None None Construct aeration basin 
influent splitter box 

Disinfection    

UV System None Modify existing chlorine 
contact tank to 
accommodate 40-mgd UV 
system 

Modify existing chlorine 
contact tank to 
accommodate 40-mgd UV 
system 

Additional Contact 
Tankage Required 

None Construct new tank: 
209,000 gallons with effluent 
piping to existing effluent 
pump station 

Construct new tank: 
417,000 gallons with 
effluent piping to new and 
existing effluent pump 
station 

Chemical Feed/ 
Storage Required 

Construct new Chemical 
Feed Building with three 
7,500-gallon FRP 
storage tanks 

Construct new Chemical 
Feed Building with two 
5,000-gallon FRP storage 
tanks 

Construct new Chemical 
Feed Building with three 
7,500-gallon FRP storage 
tanks 

Existing Contact 
Tank Modifications 
Required 

None Modify influent channel and 
effluent weir to 
accommodate UV 
hydraulics 

Modify influent channel and 
effluent weir to 
accommodate UV 
hydraulics 

Other None Construct new secondary 
effluent diversion structure 

Construct new secondary 
effluent diversion structure 

Construct new chlorinated 
effluent diversion structure 



SECTION 3 

3‐10  REP‐2016‐06‐30_Volume4.docx (WBG072612044515ATL) 

Table 3-10  West WWTP Expansion Summary 

 40 mgd 60 mgd 80 mgd 

Effluent Pumping    

Additional Pumping 
Required 

None One 20-mgd pump (for 
redundancy) 

One, 20-mgd pump (for 
redundancy) 

Two new 20-mgd pumps at 
~46 total dynamic head, 
each 

Additional Force Main 
Required 

None None Approximately 4,700 LF of 
36-inch force main 

Other None Modify existing influent 
pump discharge line 

Modify existing influent 
pump discharge line 

Construct new effluent 
pump station with wet well 
and dry well 

Total Capital Cost  $21,910,000   $57,930,000   $126,820,000  

NPV 40-year O&M 
Cost  $5,281,000   $6,542,000   $12,545,000  

 

 



FIGURE 3-1
WEST WWTP SITE PLAN
40 MGD EXPANSION

N

0 120'80'40'

INSTALL (2) RAS PUMPS

40 MGD HEADWORKS
FACILITY

RAW INFLUENT
DIVERSION
STRUCTURE

48" RAW INFLUENT

66" RAW INFLUENT

SODIUM HYPOCHLORITE
CHEMICAL STORAGE BUILDING

WBG073012083042IDA  EVANSVILLE_IOCP  FacilityPlan_Figure_3-1

FIGURE 3-1
WEST WWTP SITE PLAN
40 MGD Expansion
May 31, 2013

North

0 120'30' 90'60'

 Approximate scale in feet



FIGURE 3-2
WEST WWTP SITE PLAN
60 MGD EXPANSION

N

0 40' 80' 120'

60" MIXED LIQUOR
0.625 MG
AERATION TANK

48" SECONDARY
EFFLUENT

SECONDARY EFFLUENT
JUNCTION BOX

CONNECT TO EXISTING
66" LINES

INSTALL (5) RAS PUMPS

48" SECONDARY
EFFLUENT

209,000 GAL
CHLORINE CONTACT TANK

SODIUM HYPOCHLORITE
CHEMICAL STORAGE BUILDING

40 MGD ULTRAVIOLET
DISINFECTION UNIT

36" FINAL EFFLUENT

36" RAW INFLUENT

36" PRIMARY
EFFLUENT

48" RAW INFLUENT

60 MGD HEADWORKS
FACILITY

RAW INFLUENT
DIVERSION
STRUCTURE

CONVERT EXISTING
HEADWORKS TO 60 MGD
EFFLUENT PUMP STATION

150' Ø CLARIFIER

MODIFY EXISTING TANK TO
ACCOMMODATE ULTRAVIOLET
HYDRAULICS AND OPERATIONS

66" RAW INFLUENT

RAW INFLUENT
SPLITTER BOX

INSTALL (2) BLOWERS

WBG073012083042IDA  EVANSVILLE_IOCP  FacilityPlan_Figure_3-2

FIGURE 3-2
WEST WWTP SITE PLAN-

60 MGD Expansion 
May 31, 2013 

North

0 120'30' 90'60'

 Approximate scale in feet



FIGURE 3-3
WEST WWTP SITE PLAN
80 MGD EXPANSION

N

0

54" MIXED LIQUOR

120'80'40'

INSTALL (3) RAS PUMPS

TWO 0.52 MG
AERATION TANKS

48" SECONDARY
EFFLUENT

SECONDARY EFFLUENT
JUNCTION BOX

CONNECT TO
EXISTING 66" LINES

66" SECONDARY
EFFLUENT 417,000 GAL CHLORINE

CONTACT TANK AND
DIVERSION STRUCTURE

SODIUM HYPOCHLORITE
CHEMICAL STORAGE BUILDING

40 MGD
ULTRAVIOLET
DISINFECTION UNIT

48" FINAL EFFLUENT

48" RAW INFLUENT

36" PRIMARY
EFFLUENT

80 MGD HEADWORKS
FACILITY

RAW INFLUENT
DIVERSION
STRUCTURE

20 MGD EFFLUENT
PUMP STATION

RAS / WAS BUILDING

36" FORCEMAIN
TO OUTFALL

48" RAW INFLUENT

CONVERT EXISTING
HEADWORKS TO 60 MGD
EFFLUENT PUMP STATION

150' Ø CLARIFIER

MODIFY EXISTING TANK TO
ACCOMMODATE ULTRAVIOLET
HYDRAULICS AND OPERATIONS

66" RAW INFLUENT

RAW INFLUENT
SPLITTER BOX

150' Ø CLARIFIER

INSTALL (2) BLOWERS

WBG073012083042IDA  EVANSVILLE_IOCP  FacilityPlan_Figure_3-3

FIGURE 3-3
WEST WWTP- SITE PLAN 
80 MGD Expansion
May 31, 2013

North

0 120'30' 90'60'

 Approximate scale in feet



SECTION 4 

REP‐2016‐06‐30_Volume4.docx (WBG072612044515ATL)  4‐1 

East WWTP 
 

4.1 System Characterization 
A brief summary of the East WWTP’s existing facilities is provided below.  The following 
documents provide more details regarding the condition, capacity, and operational attributes of 
the East WWTP: 

 East WWTP Wet‐Weather SOPs (CH2M HILL, 2010) 

 East WWTP Step Feed and Contact Stabilization Study (CH2M HILL, 2011b) 

 East WWTP Stress Testing Report (CH2M HILL, 2012d) 

4.1.1 WWTP Overview 

The East WWTP was originally constructed in the late 1950s and included preliminary and 
primary treatment.  The primary effluent was disinfected using chlorine contact tanks that were 
adjacent to the primary clarifiers.  The chlorine contact tanks provided 15 minutes of detention 
time at 14 mgd.  When the activated‐sludge system was added in the 1970s, a new chlorine 
contact tank was constructed to accommodate the change in the WWTP’s hydraulic profile.  The 
new contact tank was constructed to process a peak flow of 26 mgd with 15 minutes of 
detention time.  Currently, the East WWTP provides preliminary treatment, primary clarification, 
secondary treatment, and disinfection.  The NPDES permit states that the average‐day design 
capacity is 18 mgd, and the current peak design flow is 22.5 mgd.  Recent stress tests show that 
the WWTP can process up to 28 mgd under favorable operating conditions.  The monthly and 
weekly mass limits for CBOD5, TSS, and ammonia have been calculated using peak design flow. 

Raw wastewater flows by gravity to the WWTP.  Two mechanically cleaned bar screens and two 
vortex grit removal units provide preliminary treatment upstream of the influent pumps.  The 
preliminary treated wastewater is discharged from the influent pumps into the primary 
clarifiers.  Flow is by gravity through the plant once it enters primary treatment.  Effluent flows 
from the primary clarifiers to the aeration tanks for secondary treatment and then to the 
secondary clarifiers for liquid/solids separation.  Secondary effluent from the clarifiers flows into 
the chlorine contact tank for disinfection.  The disinfected effluent is dechlorinated prior to 
discharge into the Ohio River.  During high‐river stages, the final effluent is discharged into the 
drainage area of the K‐4 Pump Station.  The K‐4 Pump Station pumps water from the drainage 
area over the levee and into the Ohio River. 

WAS from the secondary clarifiers is thickened by gravity belt thickeners.  Primary sludge and 
thickened secondary WAS are then pumped to the primary anaerobic digesters and fed to 
secondary digesters.  Digested sludge is pumped to conditioning tanks, where it is blended with 
digested sludge from the West WWTP and dewatered by belt filter presses.  Trucks then haul 
the dewatered sludge to the onsite storage building until a local trucking company hauls the 
dewatered sludge to a landfill for disposal. 

Table 4‐1 provides a summary of the unit processes and design capacities at the East WWTP. 



SECTION 4 

4‐2  REP‐2016‐06‐30_Volume4.docx (WBG072612044515ATL) 

Table 4-1  East WWTP Unit Process and Design Capacities Summary 

Unit Process Type Quantity Size Design Capacity 

Preliminary Treatment 

Influent Screening Mechanical  2 0.25-inch openings 20 mgd each 

Influent Pumping Flygt - submersible 
non-clog centrifugal 

4 Flygt motor -170 hp 16.5 mgd @ 
47.5-foot TDH 

(each) 

Grit Removal Vortex unit – 270° 
design Pista Grit 

2 18-foot diameter 30 mgd eacha 

Primary Treatment 

Primary 
Clarification 

Rectangular with chain 
and flight system 

7 103-foot-long by 32-foot-
wide by 8-foot, 8-inch 

SWD 

50 mgdb 

Secondary Treatment: Activated Sludge 

Aeration Tanks Plug-flow tanks with 
ceramic grid fine bubble 
aeration system 

3 300-foot-long by 
30-foot-wide by 15-foot 

SWD 

3.03 MGc 

Blowers Positive displacement 4 5,050 cfm, each 40.6 mgd 

Clarification Circular, flat-bottom, 
peripherally fed 

3 100-foot-diameter, 12-foot 
SWD 

28 mgdb 

Return Sludge 
Pumping 

Non-clog, horizontally 
mounted 

3 6-inch diameter suction by 
6-inch-diameter discharge; 

25-hp TEFC motors 

1,480 gpm at 
39.5-foot TDH 

Waste Sludge 
Pumping 

Non-clog, horizontally 
mounted 

3 6-inch diameter suction by 
6-inch diameter discharge; 

5-hp TEFC motors 

550 gpm at 13.6-
foot TDH 

Disinfection 

Contact Tank Two-pass, serpentine 1 315,000 gallons 32.4 mgdb 

Chlorination Gas chlorinators 2 2,000 lb/day 64.8 mgd 

Dechlorination Sodium bisulfate pumps 2 20.8 gallons/hour 173 mgd 

Other 

Flow Metering Magmeter 2 16 inch 25 mgd each 

Effluent Pumping U.S. Army Corps of 
Engineers Pump Station 

1   110 mgd 

a At peak-hourly flow. 
b Capacity based on stress testing conducted April 2012.  Stress Testing Report (CH2M HILL, 2012d) provides more 

information 
c Existing aeration tanks are permitted for 18-mgd average and 22.5-mgd peak by the City’s NPDES Permit, 

No. IN 0033073, dated February 1, 2012. 

4.1.2 Primary Effluent Bypass 

For combined sewer systems, the CSO policy allows wet‐weather flows that pass the WWTP 
headworks to receive at least the equivalent of primary clarification, solids and floatables 
removal, and disinfection.  With relatively minor improvements, the East WWTP could be 
configured to provide 14 mgd of disinfected primary effluent that would bypass the secondary 
treatment system.  Consistent with Section II.C.7 of the CSO Policy, the primary effluent bypass 
discharge would receive screening, primary treatment, and disinfection.  Under this scenario, 



SECTION 4 

REP‐2016‐06‐30_Volume4.docx (WBG072612044515ATL)  4‐3  

the headworks and primarily clarifiers would treat 40 mgd, with 26 mgd receiving secondary 
treatment and 14 mgd receiving primary treatment.  If operating conditions allow the WWTP to 
process 28 mgd with secondary treatment, primary effluent bypass would be reduced to 
12 mgd.  The old chlorine contact tanks would be rehabilitated and the primary effluent bypass 
would be conveyed through the existing 36‐inch discharge pipe.  The secondary effluent and 
primary effluent bypass would be combined downstream of the existing Parshall flume; 
therefore, the flow rate of the primary effluent bypass would be measured at the discharge weir 
in the chlorine contact tank.  The disinfection expansion requirements and costs are discussed in 
Section 4.2.3. 

4.2 Unit Process Evaluation 

4.2.1 Preliminary Treatment 

Preliminary treatment at the East WWTP includes influent screening, grit removal, and influent 
pumping.  The sections below describe means for expanding the East WWTP preliminary 
treatment capacity to 40, 60, and 80 mgd.  The scope of this analysis was limited to evaluating a 
single better alternative for each flow scenario.  Table 4‐2 summarizes the requirements for 
expanding the preliminary treatment process to 40, 60, and 80 mgd. 

Table 4-2  Headworks Expansion Requirements 

 40 mgd 60 mgd 80 mgd 

Screening None New bypass channel and manual 
bar screen 

Replace two existing screens with 
two 30-mgd screens 

New bypass channel and manual bar 
screen 

Replace two existing screens with 
two 40-mgd screens 

Grit Removal None None None 

Pumping None Replace four existing pumps with 
four 20-mgd submersible pumps 

Replace four existing pumps with four 
20-mgd submersible pumps 

Expand wet-well and install one 
additional, 20-mgd influent pump. 

Other None Modify existing H-flume 

Construct new flow splitter structure 
with automated plug valves 

Modify existing H-flume 

Construct new flow splitter structure 
with automated plug valves 

 

4.2.1.1 40‐mgd	Expansion	

The Headworks Facility currently has a capacity of 40 mgd; therefore, no expansion is required. 

4.2.1.2 60‐mgd	Expansion	

Expansion of the Headworks Facility to 60 mgd would require replacing the existing screens and 
pumping equipment with larger units.  The existing flume upstream of the wet well would 
require modification to improve hydraulics.  Furthermore, expanding to 60 mgd would require a 
new flow splitter structure to divert flows over 40 mgd to the new wet‐treatment facilities. 



SECTION 4 

4‐4  REP‐2016‐06‐30_Volume4.docx (WBG072612044515ATL) 

4.2.1.3 80‐mgd	Expansion	

Expansion of the Headworks Facility to 80 mgd would require replacing the existing screens with 
larger units.  In addition to replacing the four existing pumps with larger pumps, the wet well 
would need to be expanded to add a fifth submersible pump. 

No modifications for grit removal are proposed because the existing hydraulic capacity of units is 
80 mgd.  Although enlarging the grit tanks would improve their performance during wet‐weather 
events, it would also likely result in lowered daily performance due to being oversized.  This is the 
current situation at the West WWTP.  Furthermore, the duration of wet‐weather events of this 
magnitude is expected to be short, and TSS concentration would likely be lower. 

4.2.1.4 Cost	Estimates	

Cost estimates were prepared for all alternatives in accordance with the discussion of cost 
estimating in Section 2.2.  Total capital costs and NPV 40‐year O&M costs are summarized for 
each flow scenario in Table 4‐3.  More detailed estimates are presented in Appendix A. 

Table 4-3  Summary of Headworks Expansion Costs  

Flow Total Capital Cost ($) NPV 40-year O&M Cost ($) 

40 mgd - - 

60 mgd 9,524,000 6,400,000 

80 mgd 11,963,000 12,000,000 

 

4.2.2 Secondary Treatment 

An evaluation of secondary treatment options was performed with the intent of identifying and 
developing cost estimates for the additional secondary treatment facilities.  This evaluation 
identified conventional treatment as the most beneficial to the Utility.  Therefore, this section 
describes alternatives for expanding the East WWTP secondary treatment capacity to 40, 60, 
and 80 mgd, via expansion of the activated‐sludge system.  Appendix B presents more details 
regarding the secondary treatment evaluation. 

Secondary treatment at the East WWTP currently consists of a conventional activated‐sludge 
process, which includes three identical secondary clarifier/aeration tank trains.  Each clarifier is 
paired with a dedicated aeration tank; there is currently no means of conveying mixed liquor to 
any other clarifier; primary effluent is split proportionately among the three trains; secondary 
effluent recombines prior to disinfection.  The WWTP hydraulic profile will not allow a splitter 
box to be constructed between the aeration basin and clarifier.  Therefore, alternatives that 
require construction of a new clarifier would also require construction of a new aeration basin.  
Table 4‐4 summarizes the requirements for expanding secondary treatment capacity to 40, 60, 
and 80 mgd. 

The expansion to 40 mgd would include a new aeration basin and clarifier downstream of the 
primary clarifiers at the locations designated in the original plant design.  Flow would be routed 
to the new train via the existing primary effluent splitter box.  Secondary effluent would 
recombine at the existing junction structure downstream of the existing secondary clarifiers, 
[...]
Right-of-Way costs can be provided from Client Property Division, but if unavailable a standard 
estimate at planning level is 1% of the construction cost estimate.  If land is currently owned by the 
client then this can be set at 0%.  The budgeted amount for client to perform Planning and 
Preliminary Design Services for the Utility is approximately 3% of the estimated Construction Cost; 
Design Services for the Utility are approximately 8%.  

WBG122110213406MKE 1-5 



FACILITY PLANNING COST ESTIMATING GUIDANCE 

The miscellaneous markup is for cost items to the client that may surface later in the project that 
are unaccounted for at present, because they are undisclosed or unknown at this time.  This markup 
is set at 2.00% of total construction cost.   

The Capital Interest percentage is from the most recent bond issue following the Guidelines and 
Discount Rates for Benefit-cost Analysis of Federal Programs from the Office of Management and 
Budget of 2.7% and assumed 52 weeks (1-year) of construction.  Field Engineering and Inspection is 
set at 10% for this project.  It is anticipated that the services required during construction will not be 
provided by client.  Lastly, the OPCC has many project elements that contain potential for changes 
and unknown details.  Thus a Project Contingencies line item is needed for the OPCC and is set at 
15%.  As design is further progressed this contingency should decrease. 

1.2.5 Excluded Costs 
The OPCC excludes the following costs: 

• Material adjustment allowances above and beyond what is included at the time of the cost 
opinion; 

• Operations and maintenance costs; and 

• Easements already acquired. 

Design engineers shall perform a 40 year life cycle cost analysis to serve as the O&M cost.  O&M cost 
considerations shall be clearly explained with submitted life cycle cost analysis. 

1.3 Major Considerations 
For all facilities, estimates are based on the assumption that the work will be done on a competitive 
bid basis and contractors will have an appropriate amount of time to complete the work.  
Additionally, it is assumed that all contractors are equally qualified within their discipline, with a 
reasonable project schedule, no overtime, constructed under multiple contracts for the separate 
components within the project, such as shaft construction or the consolidation sewers, and no 
liquidated damages.  All estimates are in regards to the descriptions and drawings that should be 
provided.  Other considerations by the estimator not provided in earlier sections should be listed 
out and included with the submitted OPCC. 

1.4 Cost Estimate Class 
Because the facilities are still at a 10% or less level of engineering design detail, the costs developed 
at this phase are planning level costs.  Unit costs are used from RSMeans index, local labor rates but 
many considerations are made based on multiple cities historical project data, USEPA 
documentation, and researched similar project data including hard bid information.  Estimates are 
prepared based on best available data and judgments at the time they were developed.  As 
designated under AACE 17R-97 or ASTM E 2516-06, the current project definition aligns with a Class 
4 Planning Level estimate.  A Class 4 estimate includes an accuracy of +50% to -30% and is most 
often used to compare multiple alternatives.  This cost range is given in the template for the 
Construction Cost and for the Capital Cost and should be presented with the estimate. 

1-6 WBG122110213406MKE 



 

APPENDIX B 

Secondary Treatment Technical Memorandum 
 

 

 



 

T E C H N I C A L  M E M O R A N D U M   
 
West and East Wastewater Treatment Plants 
Secondary Treatment Expansion Alternatives 
 
REPARED FOR: Allen Mounts, Evansville Water and Sewer Utility 

Ed Ziemer, Evansville Water and Sewer Utility 
Harry Lawson, Evansville Water and Sewer Utility 
Jim Garrard, Evansville Water and Sewer Utility 

COPY TO: Paul Amico, CH2M HILL  
Lynn Wile, CH2M HILL  
Andy Sucharitakul, CH2M HILL 

PREPARED BY: David Hackworth, CH2M HILL  

DATE: July 25, 2012 

 
Introduction 
The Evansville Water and Sewer Utility (Utility) is currently developing a Facility Plan for the West and East 
Wastewater Treatment Plants (WWTPs).  The purpose of this technical memorandum (TM) is to provide planning-
level cost estimates to increase the secondary treatment capacities of the West and East WWTPs during wet 
weather events.  The increased WWTP capacities are needed to mitigate sanitary sewer overflows and combined 
sewer overflows in the collection system.   

This TM presents the representative capital and life-cycle cost estimates to increase the wet weather capacity of 
the WWTPs.  These costs will be combined with other plant improvements to develop budgetary cost estimates 
for various treatment capacities, which will be compared with other options, such as storage and satellite 
treatment, in the Integrated Overflow Control Plan (IOCP). 

Effluent Limits 
The Indiana Department of Environmental Management has issued National Pollutant Discharge Elimination 
System (NPDES) permits for the West and East WWTPs.  The NPDES permits establish effluent concentration limits 
for 5-day carbonaceous biochemical oxygen demand (CBOD5), total suspended solids (TSS), ammonia (NH3), fecal 
coliform, pH, total residual chlorine and E. coli.  The parameters controlled by the secondary treatment process 
are CBOD, TSS and NH3, as shown in Table 1. 

TABLE 1 
WWTP Effluent Quality 

  

Permit Design (mg/L) 

 

Monthly Weekly Conventional BioCEC/BAF 

West WWTP         

CBOD5 20 30 <7 <30 

TSS 30 45 <15 <30 

NH3 9.3 14 <1 NA 

East WWTP   

 

    

CBOD5 16 24 <7 <30 

TSS 30 45 <15 <30 

NH3 9.3 14 <1 NA 
Notes: 
BAF  = biological aerated filter 
HRT  =  high rate treatment 
mg/L =  milligrams per liter 

MEM-2012-06-18-SECONDARYTREAMENTTM-DRAFT-V3-1/ 1 



WEST AND EAST WASTEWATER TREATMENT PLANTS 
SECONDARY TREATMENT EXPANSION ALTERNATIVES 

The NPDES permits include both concentration limits and mass limits.  The weekly and monthly mass limits for 
CBOD, TSS, and NH3 are based on sustained flows of 30.6 million gallons per day (mgd) for the West WWTP and 
22.5 mgd for the East WWTP.  In most cases, the sustained flows are below these values during a weekly or 
monthly time period.  If the sustained flows exceed these values, the plants will need to produce a higher quality 
effluent to comply with the mass loadings.  However, any improvements to the facilities that would expand the 
treatment plant capacity would require a NPDES construction permit.  During the NPDES application process, the 
Utility can request higher mass loadings to correspond with the higher treatment plant capacities. 

The design effluent concentration for various treatment options are also shown in Table 1.  Conventional 
activated sludge produces higher quality effluent than biologically and chemically enhanced clarification (BioCEC) 
or Biological Aerated Filters (BAF).  The predicted effluent quality for the activated sludge alternative was 
determined by process models assuming a sustained peak flow lasting 24 hours.  Although the effluent quality 
may degrade for sustained flows longer than 24 hours, the effluent would still be within the permit limits 
provided; hence the necessity to produce effluent having a higher quality than required.   

For this evaluation, the BioCEC and BAF alternatives are not sized to provide nitrification (ammonia removal) and 
have higher effluent concentrations of CBOD and TSS.  However, when combined with the effluent from the 
conventional treatment process operating with a solids retention time of at least 8 days, the blended effluent 
should be in compliance with the permit limits. 

Existing Facilities 
The West WWTP is designed for an average flow of 21.7 mgd.  The plant uses both conventional activated sludge 
and BAF for secondary treatment, and these processes are operated in parallel.  The activated sludge system is 
designed to operate in plug flow, step feed, or contact stabilization mode.  The treatment units at the West 
WWTP consist of fine bar screens, grit removal, six primary clarifiers, three aeration basins, three final clarifiers, 
BAF (6 cells), and effluent chlorination/dechlorination.  Even though the NPDES permit states that the peak 
24-hour sustained wet weather flow is 30.6 mgd, recent stress testing and process modeling indicate that the 
West WWTP can treat a sustained peak of 40 mgd (26 mgd conventional and 14 mgd BAF).   

The East WWTP is designed for an average flow of 18 mgd.  The treatment facility consists of fine bar screens, 
vortex grit system, seven primary clarifiers, three aeration basins, three final clarifiers, and effluent 
chlorination/dechlorination.  Even though the NPDES permit states that the peak sustained wet weather flow is 
22.5 mgd, recent stress testing and process modeling indicate that the East WWTP can treat a 24-hour sustained 
peak of 26 mgd.   

Biological Aerated Filtration 
BAF was evaluated as a treatment option in the expansion of the East WWTP.  The BAF technology is not well-
suited to treating wet weather flows at sustained peak flows.  For example, the BAF at the West WWTP is 
designed for an average flow of 10 mgd and can only treat a sustained flow of 14 mgd.  At higher flows, the water 
velocity in the BAF cells increases and shears the attached growth organisms off the media, causing both an 
exceedence in effluent TSS and a reduction in dry weather treatment capacity following the event. 

The cost to expand the conventional secondary treatment system at the East WWTP was compared to the 
estimated cost to construct a BAF facility.  The estimated construction cost for the secondary treatment facility, 
including design contingencies, is approximately $22 million.  The cost to construct the BAF system at the West 
WWTP in 2007 was $24 million, which is approximately $28 million with escalation to today’s dollars (Engineering 
News-Record Construction Cost Index, 2012 / Engineering News-Record Construction Cost Index, 2007).  Also, the 
BAF system produces a lower quality effluent than conventional treatment based on the experience at the WWTP, 
has higher operating costs, and adds another level of complexity to the WWTP operations.  Therefore, BAF was 
not recommended for further evaluation.   

Alternatives  
Two secondary treatment technologies were evaluated for the West and East WWTPs—activated sludge and 
BioCEC.  As previously stated, the purpose of the evaluation was to provide budgetary estimates in support of the 

2 MEM-2012-06-18-SECONDARYTREAMENTTM-DRAFT-V3-1/ 



WEST AND EAST WASTEWATER TREATMENT PLANTS 
SECONDARY TREATMENT EXPANSION ALTERNATIVES 

IOCP.  However, given the constrained site conditions, BioCEC was considered as an alternative to activated 
sludge because it has a much smaller footprint.  Once the IOCP identifies the optimal plant capacity to mitigate 
overflows in the collection system, the Utility can begin advanced facility planning for the improvements at the 
WWTPs.  The advanced plan should include a review of additional treatment technologies that can be 
implemented within the budget established in the Facility Plan. 

The West WWTP can currently treat a sustained peak flow of 40 mgd under current influent loading conditions.  
However, additional return activated sludge pumps are required to meet the system requirements when the 
WWTP is operating at its dry weather design loads. 

The East WWTP can currently treat a sustained peak flow of 26 mgd.  Expansion of the existing activated sludge 
system was the only alternative considered for the secondary expansion of the East WWTP to 40 mgd because the 
WWTP was originally configured to include a fourth aeration basin and clarifier.  Additionally, the expanded 
activated sludge treatment facilities would provide needed redundancy to the existing treatment units, provide 
higher quality effluent than BioCEC, and allow greater flexibility to meet future water quality requirements.  The 
additional secondary treatment facilities needed to expand the West and East WWTPs are shown in Table 2. 

TABLE 2 
Additional Secondary Treatment Facilities  

  

Conventional Improvements BioCEC 

 

Aeration 
Basin 

Volume 
(MG) 

Clarifiers 
(number/ 

diameter in feet) 

Clarifier 
Surface 

Area  
(ft2) 

Additional 
RAS 

Pumping 
(mgd) 

Treatment 
Basins  
(MG) 

Clarifier 
Surface 

Area  
(ft2) 

Sand Recirc 
Pumping 

(mgd) 

West WWTP               

40 mgd -- -- -- 3 -- -- -- 

60 mgd 0.63 1/150 17,700 13 0.37 500 3.3 

80 mgd 1.04 2/150 35,400 13 0.74 1,000 6.7 

East WWTP 

       40 mgd 1.40 1/150 17,700 8 NA NA NA 

60 mgd 2.03 1/150 and 2/123 41,400 18 0.37 500 3.3 

80 mgd 2.44 1/150 and 2/141 48,900 18 0.74 1,000 6.7 

Notes: 
ft2  = square feet 
MG  = million gallons 

 
Conventional Treatment 
During wet weather events, the influent wastewater is diluted with stormwater.  As a result, the aeration basins 
do not have to be as large as they would need to be to treat typical dry weather flows.  For example, each of the 
existing aeration basins can accommodate 1.15 MG and are sized for an average flow of 7.2 mgd.  Based on the 
results of the process models during wet weather conditions, a new 1.04-MG basin at the West WWTP will have 
sufficient capacity to treat an additional 40 mgd of flow.  Furthermore, the new aeration basins would be 
configured to operate in plug flow, step feed, or contact stabilization.   

A conceptual site plan showing the conventional treatment alternative that would increase the West WWTP 
capacity to 60 or 80 mgd is shown in Figure 1.  The 60-mgd option would have an additional aeration basin and 
clarifier and the 80-mgd option would have two additional aeration basins and clarifiers.  A new headwork facility, 
which would include screening and grit removal, would convey flow directly into the new aeration basin(s) 
without primary treatment.  The new aeration basins and clarifiers would have the same hydraulic profile as the 
existing aeration basins and clarifiers.  A pipe would be constructed between the existing primary effluent splitter 
box and the new aeration basins to allow the new aeration basins and clarifiers to be used as spare units during 
dry weather flow conditions.  Also, the pipe exiting the aeration basin would be interconnected with the adjoining 

MEM-2012-06-18-SECONDARYTREAMENTTM-DRAFT-V3-1/ 3 



WEST AND EAST WASTEWATER TREATMENT PLANTS 
SECONDARY TREATMENT EXPANSION ALTERNATIVES 

aeration basin to allow the new clarifiers to serve as standby units for the existing clarifiers without putting the 
new aeration basins into service.   

A conceptual site plan showing the conventional treatment alternative that would increase the East WWTP 
capacity to 40, 60 or 80 mgd is shown in Figure 2.  The expansion to 40 mgd would include a new aeration basin 
and clarifier downstream of the primary clarifiers at the locations designated in the original plant design.   

Similar to the West WWTP, the alternatives to expand the East WWTP to 60 and 80 mgd would include new 
aeration basins and clarifiers without primary treatment.  The additional treatment units could also be 
interconnected with the existing treatment units to provide additional redundancy during dry weather conditions.   

High Rate Treatment 
The HRT system evaluated in this alternative is BioCEC.  BioCEC incorporates Actiflo, which is a patented process 
that uses microsand to increase the settling velocity of the particles in the water and thereby reduce the required 
size of the clarifiers.  The Actiflo process includes a series of basins (coagulation, injection, and maturation) to 
create a floc particle around a sand nucleus.  Once the particle settles to the bottom the clarifier, it is pumped to a 
hydrocyclone where the sand is separated from the sludge.  The sand is injected back into the process and the 
[...]
EFFLUENT TO

DISINFECTION

48" RAW INFLUENT

FROM HEADWORKS

NOTE:

THE BIOLOGICAL CONTACT TANKS WOULD

REQUIRE RAS FROM THE SECONDARY

TREATMENT FACILITIES. RAS LINE(S) NOT

SHOWN.

LEGEND

60 MGD.........................................

80 MGD.........................................

54" SECONDARY

EFFLUENT TO

DISINFECTION

BLOWER AND

CHEMICAL

STORAGE ROOM

(REQUIRED FOR

ALL SCENARIOS)



______

X

X

X

X

FIGURE 4

EAST WWTP SITE PLAN

HIGH RATE TREATMENT

N

0 10' 20' 30'

-

LEGEND

60 AND 80 MGD...........................

60 MGD.........................................

80 MGD.........................................

BLOWER/CHEMICAL

STORAGE BUILDING

36" RAW INFLUENT

FORCEMAIN

BIOLOGICAL

CONTACT TANK

EFFLUENT

JUNCTION BOX

EFFLUENT

JUNCTION BOX

20 MGD ACTIFLO UNITS

NOTE:

THE BIOLOGICAL CONTACT TANKS WOULD

REQUIRE RAS FROM THE SECONDARY

TREATMENT FACILITIES. RAS LINE(S) NOT

SHOWN.

54" EFFLUENT

48" EFFLUENT

48" EFFLUENT



WEST AND EAST WASTEWATER TREATMENT PLANTS 
SECONDARY TREATMENT EXPANSION ALTERNATIVES 

New aeration basins and clarifiers would also provide additional redundancy to the existing WWTP.  During dry 
weather conditions, the new basins and clarifiers could operate in parallel with the existing units.  During a wet 
weather event, the isolation gate at the primary effluent splitter box would close and the new headworks would 
convey wet weather flow directly into the aeration basins. 

Although the Utility has operated a conventional treatment system for many years, BioCEC is an unfamiliar 
treatment process to the Utility.  Several feed systems (ferric, polymer, sand) and mechanical equipment (mixers, 
sand recirculation pumps) make BioCEC a more complex system to operate.  Although the BioCEC system could be 
automated to some extent, it would most likely require significant operator attention during startup of the 
facility.  Therefore, conventional treatment would have the lowest negative impact from an operational 
perspective.   

Present-worth Costs 
The present-worth costs were calculated using the cost guidance prepared for the IOCP.  These costs are a 
combination of capital and operation and maintenance costs, as shown in Table 3.  As previously stated, only 
conventional treatment was considered to increase the WWTP capacity to 40 mgd.  The BioCEC alternative has 
significantly lower capital and present-worth costs, even though the operational costs are much higher.  The 
higher operational costs are associated with the additional staffing, power, and chemicals required to operate the 
BioCEC system.   

The estimated costs for the conventional treatment plant are greatly affected by the poor soil conditions 
experienced at the WWTPs on past projects.  Due to requirements for piles, over-excavation and backfill, the 
conventional treatment alternative has much higher construction costs than the HRT alternative with its smaller 
footprint.   

TABLE 3 
Present-worth Costs 

  

Conventional Treatment High-rate Treatment 

 

Total Capital 40-year O&M Present Worth Total Capital 40-year O&M Present Worth 

West WWTP 

       40 mgd 740,000 244,000 984,000 -- -- -- 

60 mgd 29,722,000 2,058,000 31,780,000 20,272,000 8,244,000 28,516,000 

80 mgd 49,559,000 6,334,000 55,893,000 31,359,000 9,844,000 41,203,000 

East WWTP 

       40 mgd 31,334,000 1,666,000 33,000,000 -- -- -- 

60 mgd 66,203,000 3,301,000 69,504,000 49,980,000 10,719,000 61,742,000 

80 mgd 74,051,000 3,360,000 77,411,000 58,830,000 12,319,000 72,220,000 

 

Effluent Quality 
Although the Actiflo process has an established performance record in the water treatment industry, its 
application for activated sludge, BioCEC, is new and has never been permitted in Indiana.  The BioCEC process 
operates at a lower mixed liquor suspended solids concentration than activated sludge and has a lower detention 
time, resulting in a lower-quality effluent than conventional treatment.  Additionally, this system requires the 
continuous operation of mechanical mixers, pumps, and chemical feed systems.  Failure of any of these 
components, or lack of operator attention, could result in an effluent permit violation. 

Conventional treatment has a proven history of meeting the effluent requirements during dry and wet weather 
conditions.  Expansion of these facilities will provide even greater reliability during normal flow conditions and the 

MEM-2012-06-18-SECONDARYTREAMENTTM-DRAFT-V3-1/ 13 



WEST AND EAST WASTEWATER TREATMENT PLANTS 
SECONDARY TREATMENT EXPANSION ALTERNATIVES 

opportunity to improve effluent quality by providing additional basin volume for biological nutrient removal.  
Therefore, conventional treatment poses the least risk of non-compliance with effluent quality requirements 

Summary 
The conventional treatment alternative offers the following advantages to the Utility: 

• Conventional treatment provides the best quality effluent, operational reliability and flexibility. 

• The conventional treatment facilities could be used year round to provide added redundancy to existing 
process units. 

• The conventional treatment facilities could be configured to provide biological nutrient removal to meet the 
anticipated phosphorus requirement of 1 mg/L. 

• The conventional treatment will require fewer operators and will use a process familiar to the staff. 

Therefore, for the purpose of Facility Plan budgeting, it is assumed that the Utility would use the conventional 
treatment alternative.  The conventional treatment alternative, as described herein, provides a representative 
budgetary cost estimate that can be used for the IOCP development.  During preliminary design, the influent flows 
and loadings should be validated, and opportunities for optimizing the treatment plant configuration should be 
performed.   

 

 

14 MEM-2012-06-18-SECONDARYTREAMENTTM-DRAFT-V3-1/ 



 

APPENDIX C 

Disinfection Technical Memorandum 
 

 

 



 

T E C H N I C A L  M E M O R A N D U M  
 
West and East Wastewater Treatment Plants 
Disinfection Expansion Alternatives  
 
PREPARED FOR: Allen Mounts, Evansville Water and Sewer Utility 

Ed Ziemer, Evansville Water and Sewer Utility 
Jim Garrard, Evansville Water and Sewer Utility 
Harry Lawson, Evansville Water and Sewer Utility 

COPY TO: Paul Amico, CH2M HILL  
Lynn Wile, CH2M HILL  
Andy Sucharitakul, CH2M HILL 

PREPARED BY: David Hackworth, CH2M HILL  
Chris Andres, CH2M HILL 

DATE: July 25, 2012 

 

Introduction 
The Evansville Water and Sewer Utility (Utility) is currently developing a Facility Plan for the West and East 
Wastewater Treatment Plants (WWTPs).  The Facility Plan will provide planning level cost estimates to increase 
the wet weather treatment capacities of the West and East WWTPs.  The increased WWTP capacities are needed 
to mitigate sanitary and combined sewer overflows in the collection system.   

The purpose of this technical memorandum (TM) is to provide capital and life-cycle cost estimates for the 
disinfection facilities, which will be combined with other WWTP improvements to support the development of the 
Facility Plan and Integrated Overflow Control Plan (IOCP).  This TM also describes the evaluation of the economic 
and non-economic factors for two different disinfection technologies: ultraviolet (UV) and sodium hypochlorite. 

Effluent Limits 
The Indiana Department of Environmental Management has issued National Pollutant Discharge Elimination 
System (NPDES) permits for the West and East WWTPs.  The NPDES permits establish effluent concentration limits 
for carbonaceous biochemical oxygen demand, total suspended solids, ammonia, fecal coliform, pH, total residual 
chlorine and E. coli.  The parameters that are controlled by the disinfection system are shown in Table 1. 

TABLE 1 
West and East WWTP Effluent Limitsa 

  Quantity or Loading 

Parameter Monthly Average Daily Maximum Units 

Fecal Coliform 2,000 --- count/100 ml 

E. coli  125 235 count/100 ml 
a Fecal coliform and E. coli limits set by the NPDES permits are the same for the West and East WWTPs. 
Note: 

ml = milliliters 

Existing Facilities 
The West WWTP is designed for an average flow of 21.7 million gallons per day (mgd).  The WWTP has both 
conventional activated sludge and biological aerated filtration (BAF) for secondary treatment, and these processes 
are operated in parallel.  The treatment units at the WWTP consist of fine bar screens, grit removal, six primary 
clarifiers, three aeration basins, three final clarifiers, BAF (six cells), and effluent chlorination using gaseous 

MEM-2012-05-10-DISINFECTIONTM-DRAFT-V1-5/ 1 



WEST AND EAST WASTEWATER TREATMENT PLANTS 
DISINFECTION EXPANSION ALTERNATIVES 

chlorine.  The final effluent is dechlorinated prior to discharge.  Even though the NPDES permit states that the 
peak sustained wet-weather flow is 30.6 mgd, recent stress testing and process modeling indicate that the West 
WWTP can treat a 24-hour sustained peak of 40 mgd (26 mgd conventional treatment and 14 mgd BAF).   

The East WWTP is designed for an average flow of 18 mgd.  The treatment facility consists of fine bar screens, a 
vortex grit system, seven primary clarifiers, three aeration basins, three final clarifiers, and effluent chlorination 
and dechlorination.  Even though the NPDES permit states that the peak sustained wet-weather flow is 22.5 mgd, 
recent stress testing and process modeling indicate that the East WWTP can treat a 24-hour sustained peak of 
26 mgd with 15 minutes of contact time during peak flows.   

Preliminary hydraulic modeling indicated that the two older chlorine contact tanks at the East WWTP do not have 
sufficient hydraulic capacity without submerging the secondary clarifier effluent weirs.  The two older contact 
tanks were designed prior to the activated sludge system and are approximately 6 feet higher than the new 
chlorine contact tank (which was designed along with the activated sludge process).  To disinfect secondary 
effluent with the older contact tanks, the contact tank weir must be set sufficiently lower than secondary clarifier 
weirs, resulting in a shallow contact tank side-water depth of roughly 4 feet.  This configuration would have a 
corresponding capacity of approximately 4.6 mgd with 15 minutes of contact time.  Therefore, due to the 
hydraulic restrictions associated with the two old contact tanks, they were not considered in this evaluation 
unless they are used solely for the purpose of disinfecting primary effluent. 

Alternatives Development 
Two alternative disinfection technologies were evaluated for the West and East WWTPs: 

• Alternative 1 – Disinfect all flow using liquid sodium hypochlorite. 

• Alternative 2 – Disinfect flows up to 40 mgd with ultraviolet disinfection, and disinfect wet-weather flows 
greater than 40 mgd with sodium hypochlorite. 

Alternative 1 – Sodium Hypochlorite 
The requirements to convert the West WWTP disinfection system from the existing gaseous chlorine to sodium 
hypochlorite are shown in Table 2. 

TABLE 2  
West WWTP Sodium Hypochlorite Facilities 

 40-mgd Capacity 60-mgd Capacity 80-mgd Capacity 

Additional Contact 
Tank Required 

None One new 209,000-gallon tank 
with effluent piping to existing 
effluent pump station 

One new 417,000-gallon tank 
with effluent piping to new and 
existing effluent pump stations 

Chemical Feed and 
Storage Required 

New Chemical Feed Building 

Three 7,500-gallon FRP storage tanks 

New Chemical Feed Building 

Three 10,000-gallon FRP storage 
tanks 

New Chemical Feed Building 

Four 10,000-gallon FRP storage 
tanks 

Other None None Install a new chlorinated effluent 
diversion structure 

Note: 

FRP = fiberglass-reinforced plastic 

A conceptual site plan for the sodium hypochlorite alternative that would provide 40, 60, or 80 mgd disinfection 
capacity at the West WWTP is shown in Figure 1.  No modifications of the existing contact tank are required for 
the 40-mgd scenario.  However, hydraulic modeling indicated that neither the existing contact tank nor the 
upstream infrastructure have hydraulic capacity for an additional 20 or 40 mgd.  Therefore, a new 209,000-gallon 
contact tank would be required to expand to 60 mgd.  The new contact tank would be hydraulically separate from 
the existing tank, and would be a dedicated for wet-weather flows.  Final effluent would be conveyed to existing 
effluent pumping facilities.     

2 MEM-2012-05-10-DISINFECTIONTM-DRAFT-V1-5/ 



LEGEND

40 MGD.........................................

60 MGD.........................................

80 MGD.........................................

FIGURE 1

WEST WWTP SITE PLAN

SODIUM HYPOCHLORITE FACILITIES

N

0

-

60'40'20'

417,000 GAL CHLORINE

CONTACT TANK AND

DIVERSION STRUCTURE

SODIUM HYPOCHLORITE CHEMICAL STORAGE BUILDING

40 MGD - (3) 7,500 GAL FRP STORAGE TANKS

60 MGD - (3) 10,000 GAL FRP STORAGE TANKS

80 MGD - (4) 10,000 GAL FRP STORAGE TANKS

209,000 GAL CHLORINE

CONTACT TANK

FINAL EFFLUENT TO NEW

EFFLUENT PUMP STATION

48" SECONDARY EFFLUENT

66" SECONDARY EFFLUENT

48" FINAL EFFLUENT



WEST AND EAST WASTEWATER TREATMENT PLANTS 
DISINFECTION EXPANSION ALTERNATIVES 

The 80-mgd option would be very similar to the expansion proposed for 60 mgd.  The same modification to the 
existing contact tank is required.  In addition to this, a new 417,000-gallon contact tank would be required and 
would be similar to the tank described for the 60-mgd option.  Additionally, a new final effluent diversion 
structure would be required because the existing effluent pump station only has a capacity of only 60 mgd.  The 
diversion structure would route wet-weather flow over 20 mgd to a new wet weather effluent pump station.  
Flows less than 20 mgd would be conveyed to the existing effluent pumping facilities.  Each of the three expansion 
options would require new chemical storage facilities. 

The requirements to convert the East WWTP disinfection system from the existing gaseous chlorine to sodium 
hypochlorite are shown in Table 3. 

TABLE 3 
East WWTP Sodium Hypochlorite Facilities 

 
40-mgd Capacity with 

14-mgd PE Bypass 40-mgd Capacity 60-mgd Capacity 80-mgd Capacity 

Additional Contact 
Tank Required 

None One 176,000-gallon contact 
tank extension; modify or 
upsize the existing 
disinfected effluent line 

One 372,000-gallon contact 
tank extension; upsize the 
existing disinfected effluent 
line 

One 372,000-gallon 
contact tank extension; 
upsize the existing 
disinfected effluent line 

One 150,000-gallon 
contact tank; construct a 
new effluent line 

Chemical Feed and 
Storage Required 

One Chemical Feed 
Building with three 
7,500-gallon FRP 
storage tanks 

One Chemical Feed Building 
with three 7,500-gallon FRP 
storage tanks 

One Chemical Feed Building 
with three 10,000-gallon 
FRP storage tanks 

One Chemical Feed 
Building with four 10,000-
gallon FRP storage tanks 

Existing Contact 
Tank Modifications 
Required 

Rehab contact tank 
walls 

Modify contact tank 
effluent weir 

Replace existing 
48-inch sluice gate 
with automated gate 
and level sensor  

Lower the existing contact 
tank weir approximately 
0.2 foot 

Add a second 48-inch sluice 
gate to the existing influent 
channel 

Lower the existing contact 
tank weir approximately 
0.2 foot 

Remove the 48-inch sluice 
gate in the existing influent 
channel and install two 
60-inch gates 

Lower the existing contact 
tank weir approximately 
0.2 foot 

Remove the 48-inch sluice 
gate in the existing influent 
channel and install two 
60-inch gates 

Other Seal existing final 
effluent MH 

Construct a new diversion 
structure to allow the 
existing tank to be 
bypassed 

 

Construct a new diversion 
structure to allow the 
existing tank to be 
bypassed 

 

Construct new diversion 
structure to allow the 
existing tank to be 
bypassed 

Construct a new diversion 
structure to convey 
20 mgd to the 
150,000-gallon contact 